# -{ ethical issues • éthique et déontologie }

## **BIOETHICS FOR CLINICIANS: 3. CAPACITY**

Edward Etchells, MD, MSc, FRCPC; Gilbert Sharpe, BA, LLB, LLM; Carl Elliott, MD, PhD;
Peter A. Singer, MD, MPH, FRCPC

#### Abstract • Résumé

In the context of patient consent, "capacity" refers to the patient's ability to understand information relevant to a treatment decision and to appreciate the reasonably foreseeable consequences of a decision or lack of decision. A person may be "capable" with respect to one decision but not with respect to another. Clinicians can usually identify patients who are clearly capable or incapable, but in some cases a clinical capacity assessment is required. Such assessment may consist of cognitive status testing, general impressions of capacity or specific capacity assessment. Specific capacity assessment, in which the clinician evaluates the patient's ability to understand pertinent information and appreciate its implications, is probably the optimal method. When conducting a specific capacity assessment, the clinician must ensure that the disclosure of information is effective and must evaluate the patient's reason for his or her decision. If the assessment suggests that the patient is incapable, further assessment is generally recommended.

Dans le contexte du consentement des patients, on entend par «capacité» l'aptitude du patient à comprendre des renseignements au sujet d'une décision relative à un traitement et à apprécier les conséquences raisonnablement prévisibles d'une décision ou d'une absence de décision. Une personne peut être «capable» dans le cas d'une décision, mais non dans celui d'une autre. Les cliniciens peuvent habituellement identifier les patients qui sont clairement capables ou incapables, mais dans certains cas, une évaluation clinique de la capacité s'impose. Cette évaluation peut comprendre des tests de l'état cognitif, des impressions générales de la capacité ou une évaluation spécifique de capacité. L'évaluation spécifique de la capacité, au cours de laquelle le clinicien évalue l'aptitude du patient à comprendre les renseignements pertinents et à en apprécier les répercussions, est probablement la méthode optimale. Lorsqu'il effectue une évaluation spécifique de la capacité, le clinicien doit veiller à ce que la divulgation de renseignements soit efficace et doit évaluer les motifs que le patient donne pour justifier sa décision. Si l'évaluation indique que le patient est incapable, une évaluation plus poussée est en général recommandée.

r. G is 42 years old and is receiving neuroleptic therapy for chronic schizophrenia. Although he is unemployed he functions independently in the community. Because he believes that his neighbours break into his house and steal his money when he is out, he rarely leaves his apartment. He calls his family physician because of a sore throat. The physician makes a house call and obtains a throat swab, which reveals a *Streptococcus* 

*pyogenes* infection. The physician recommends antibiotic therapy.

Mr. H is a 65-year-old man admitted to hospital because of acute imbalance and clumsiness in the left arm. He is diagnosed with atrial fibrillation and infarction of the left cerebellar hemisphere. His clinician recommends warfarin therapy, but Mr. H. repeatedly refuses.

Mrs. I is a 79-year-old woman with noninsulin-

Drs. Etchells and Singer are from the University of Toronto Joint Centre for Bioethics, the Department of Medicine, University of Toronto, and The Toronto Hospital, Toronto, Ont. Mr. Sharpe is a professor in the Faculty of Health Sciences, McMaster University, Hamilton, Ont., and director of the Legal Services Branch, Ontario Ministry of Health, Toronto, Ont. Dr. Elliot is with the Centre for Medicine, Ethics and Law, McGill University, Montreal, Que. Dr. Singer's work is supported by the National Health Research and Development Program through a National Health Research Scholar award. The views expressed here are the authors' and not necessarily those of their supporting groups or employers.

This is the third in a series of 14 articles on bioethics for clinicians. Subsequent articles will appear monthly.

Correspondence to: Dr. Edward Etchells, Division of General Internal Medicine, The Toronto Hospital, Rm. EN G-248, 200 Elizabeth St., Toronto ON M5G 2C4; eetchells@torhosp.toronto.on.ca

Series editor: Dr. Peter A. Singer, University of Toronto Joint Centre for Bioethics, 88 College St., Toronto ON M5G 1L4; fax 416 978-1911; peter.singer@utoronto.ca

© 1996 Canadian Medical Association (text and abstract/résumé)

dependent diabetes mellitus who is admitted to hospital with gangrene of the first and second toes of her right foot. She lives alone and does not like doctors. She receives intravenous antibiotic therapy for 1 week without response. Her clinicians recommend amputation of the affected toes, but she says "I don't know what you will do with them after you cut them off."

Mr. J is 74 years old and has severe Parkinson disease. He is admitted to hospital with psychosis caused by bromocriptine therapy. His clinician wishes to start treatment with clozapine, an antipsychotic drug with minimal extrapyramidal side effects but potentially severe hematologic side effects. When the clinician attempts to obtain consent Mr. J is unable to respond to any questions.

#### WHAT IS CAPACITY?

"Capacity," or "decision-making capacity," is the ability to understand information relevant to a decision and

Prince Edward Island	A person must be at least 18 years of age or married to consent to surgery in a public hospital <sup>2</sup>
New Brunswick	The age of consent for medical treatment is 16 years of age. A younger person may consent if, in the opinion of the attending physician or dentist and one other physician or dentist, he or she is capable of understanding the nature and consequences of treatment, and the treatment is in the person's best interests with respect to continued health and well-being <sup>3</sup>
Quebec	The age of consent is 14 years of age if the treatment is required because of the patient's state of health. For a child under 14 years of age parental consent must be obtained unless a judge orders otherwise or the child's life is in danger <sup>4</sup>
Saskatchewan	A person must be at least 18 years of age or married to consent to surgery in a public hospital <sup>5</sup>
British Columbia	A person who has reached the age of 16 years can consent to treatment if the health care provider has made a reasonable attempt to obtain consent from the person with parental authority and a written opinion is obtained from a second physician or dentist that the treatment is in the person's best interests with respect to continued health and well-being <sup>6</sup>
Other provinces	The remaining provinces have no legislation that establishes an age of consent to treatment. In common law there is no age of consent. A minor can consent if he or she is capable of understanding the information about a treatment and of appreciating the risks and likely consequences of the treatment <sup>1</sup>

to appreciate the reasonably foreseeable consequences of a decision or lack of decision. Capacity is specific to particular decisions: a person may be capable with respect to deciding about a place of residence, for example, but incapable with respect to deciding about a treatment. Capacity can change over time. For example, a person may be temporarily incapable because of delirium but subsequently recover his or her capacity.

#### WHY IS CAPACITY IMPORTANT?

#### **ETHICS**

The ethical principles of patient autonomy and respect for persons require that capable people be allowed to make their own informed decisions. However, the ethical principle of physician beneficence requires that incapable people be protected from making decisions that are harmful or that they would not make if they were capable.

#### Law

In law, capable patients are entitled to make their own informed decisions. If a patient is incapable, the physician must obtain consent from a designated substitute decision-maker. In common law and under some legislation patients are *presumed* capable. If it is unreasonable to presume capacity, then a capacity assessment should be undertaken.

In Canadian common law there is no age below which a person is not presumed capable. A minor can give consent if he or she is able to understand the information about a treatment and to appreciate the risks and likely consequences of the treatment. Some provinces have legislation that establishes the age of consent to treatment (Table 1), clinicians should familiarize themselves with the legislative requirements in their own province.

#### **POLICY**

Capacity is an essential component of valid consent, and obtaining valid consent is a policy of the CMA<sup>7</sup> and other professional bodies.

# How should I approach capacity in practice?

A clinician develops a general impression of a patient's capacity during the clinical encounter. In most cases the clinician has little reason to question the patient's capacity and focuses on other aspects of the consent process. However, some patients, such as those who are comatose or who have severe dementia, are obvi-

ously incapable. In such cases the clinical assessment of capacity is straightforward, and substitute consent is required. (Substitute decision making is discussed in a later article in this series.)

In some situations clinicians may be unsure about a patient's capacity. The patient may have a neurologic or psychiatric disease or may be behaving in a way that indicates lack of understanding. Although refusal of recommended treatment may cause a clinician to *question* a person's capacity,<sup>8</sup> refusal of treatment should not be considered evidence of incapacity.<sup>9</sup> Most refusals are caused by factors other than incapacity.<sup>10</sup>

When a clinician is unsure about a patient's capacity an assessment is needed. The initial objective of assessment is to screen for incapacity. Patients who appear to be incapable after the screening assessment generally require further evaluation. Clinicians may use three different measures of capacity: cognitive function testing, general impressions of capacity and specific capacity assessments.

Cognitive function tests such as the Mini Mental State Examination<sup>11</sup> are reliable, easy to administer and familiar to clinicians in a wide variety of settings. However, although cognition and capacity are related, they are not identical. <sup>12–15</sup> Most measures of cognitive status do not evaluate several cognitive functions, such as judgement and reasoning, that are relevant to capacity. <sup>16</sup> A person may have a perfect cognitive test score but still be incapable by virtue of delusions that directly affect the treatment decision. Another limitation of cognitive status tests is that cut-off scores for identifying incapacity have not been established.

Gaining a general impression of a patient's capacity is a simple and quick method of assessment but can be unreliable, <sup>17</sup> inaccurate<sup>13,14</sup> and easily biased. <sup>18</sup>

In a specific capacity assessment the clinician discloses information relevant to the treatment decision and then evaluates the person's ability to understand this information and to appreciate the consequences of his or her decision. The Aid to Capacity Evaluation is a decisional aid to assist clinicians in carrying out specific capacity assessments. If prompts clinicians to probe seven relevant areas (Table 2), provides sample questions for the evaluation of each area and gives suggestions for scoring. Other decisional aids have been developed to assist with the assessment of the patient's capacity to complete an advance directive and to consent to treatment, I and to assist with the simultaneous assessment of several types of capacity.

Specific capacity assessments have several strengths. First, they directly assess the patient's actual functioning while he or she is making a decision, which is exactly what the legal definition of capacity requires. Second, they are clinically feasible and quick: the median time for Aid to Capacity Evaluation assessments is 12 minutes.<sup>19</sup>

Finally, specific capacity assessments are flexible and can easily be adapted to various clinical circumstances.

However, specific capacity assessments have certain drawbacks. First, they are only as good as the accompanying disclosure. If the clinician does not disclose information effectively, the capacity assessment will be inaccurate. Therefore, excellent communication skills are critical to accurate assessment. In practice, the process of disclosure should continue throughout the capacity assessment. For example, if a patient does not initially appreciate that he or she may be able to walk after a below-knee amputation, then this information should be redisclosed. Then the clinician can re-evaluate whether this consequence of below-knee amputation has been understood.

A second problem with specific capacity assessments relates to the evaluation of a patient's reasons for a decision. The goal is to ensure that the decision is not substantially based on a delusion and is not the result of depression. However, some "delusions" may represent personal, religious or cultural values that are not appreciated by the clinician. Similarly, it is difficult to determine whether a decision is substantially affected by the cognitive features of depression, such as hopelessness and feelings of worthlessness, guilt and persecution. 28,29

A third problem is that a patient's capacity may fluctuate. If a person appears to be incapable the clinician should determine whether any reversible factors such as delirium or a drug reaction are at work. If such factors are identified the clinician should attempt to eliminate or minimize them and then repeat the assessment. There may also be factors that prevent a person from communicating effectively with the clinician, such as a language barrier or speech disturbance. Such factors must be addressed to ensure accurate capacity assessment.

Finally, clinicians may find it difficult to perform unbiased capacity assessments, particularly when the patient's choice goes against their recommendations. It is important to remember that agreement or disagreement

Table 2: Relevant areas of patient capacity specified in the Aid to Capacity Assessment<sup>19</sup>

Ability to understand the medical problem

Ability to understand the proposed treatment

Ability to understand the alternatives (if any) to the proposed treatment

Ability to understand the option of refusing treatment or of it being withheld or withdrawn

Ability to appreciate the reasonably foreseeable consequences of accepting the proposed treatment

Ability to appreciate the reasonably foreseeable consequences of refusing the proposed treatment

Ability to make a decision that is not substantially based on delusions or depression

with the patient's decision is not at issue; the purpose of capacity assessment is to evaluate the person's ability to understand relevant information and to appreciate the consequences of a decision.

If the result of screening indicates that a patient may be incapable, further expert assessment is generally recommended, particularly if the clinician is unsure about the assessment or if the person challenges the finding of incapacity. Expert assessments can be conducted by individual practitioners (e.g., psychiatrists and psychologists), hospital ethics committees or legal review boards. If a finding of incapacity is based primarily on the clinician's interpretation of the person's reason for his or her decision, then the clinician should seek further input from others, such as the patient's family or relevant representatives from the patient's cultural or religious group. If the clinician suspects that a decision is based substantially on delusions or depression, then psychiatric evaluation is recommended.

#### THE CASES

Mr. G's clinician notes that the patient has no known allergies and has taken penicillin in the past. The clinician explains that the pills are to treat the sore throat but may cause diarrhea or a rash. The clinician asks Mr. G to review the information to ensure that everything is clear. Mr. G says: "You're giving me these pills to help my throat. If I get diarrhea or any skin problems I should stop and let you know." The clinician concludes that Mr. G is able to understand the relevant information and to appreciate the reasonably foreseeable consequences of accepting treatment. Furthermore, the decision to accept is not based on a delusion, but on a desire for symptom relief. The entire capacity assessment takes less than 1 minute.

Mr. H's specific capacity assessment shows that he has the ability to understand his condition ("I have had a stroke to the left cerebellum, which has left me clumsy on the left side. It was caused by a blood clot from the heart"), the proposed treatment ("You want to thin my blood with warfarin"), the option of refusing ("I don't want it"), as well as the ability to appreciate the reasonably foreseeable consequences of refusing the treatment ("I might have another stroke without the pills, but I don't want them") and of accepting it ("You say that the pills might reduce the chance of stroke, but it can also cause bleeding"). Explaining the reason for his refusal, Mr. H says: "I think that the women who draw the blood are vampires. You want to thin my blood so it is easier for them to drink." Mr. H is subsequently evaluated by a psychiatrist, who diagnoses acute mania. Mr. H's wife later reveals that Mr. H had previously been diagnosed with manic depressive disorder but had stopped his lithium therapy several months before his stroke.

Mrs. I's specific capacity assessment showed that she had the ability to understand her condition ("My toes are dead. They are very smelly"), the proposed treatment ("You want to cut off my toes"), and the option of refusing ("I do not want you to cut them off"), as well as some ability to appreciate the reasonably foreseeable consequences of refusing ("You say I will die, but I don't know about this. I wonder what you will do with my toes after you cut them off. I don't really trust the doctors. I think they just want to give the students some practice"). Mrs. I reveals that she is a concentration-camp survivor with a deep mistrust of physicians. She also says that 7 years ago when she had gangrene of the left foot and refused amputation the foot had healed. Because the clinician remains unsure of Mrs. I's capacity and suspects depression, a psychiatric consultation is requested. Mrs. I admits to having a persistent depressed mood and several vegetative signs of depression. However, she denies feelings of hopelessness, guilt, persecution or worthlessness. Ultimately, Mrs. I is felt to be capable but depressed. She accepts treatment for depression. Her foot condition stabilizes and at 1 year of follow-up she is able to walk but still requires daily treatments for her foot.

Mr. J is re-evaluated 4 hours later, at which time he has gained maximum benefit from the medication for his Parkinson disease. At this time, he is able to communicate and answer questions, and is clearly capable.

We thank Ms. Sharon Smith for her careful preparation of the manuscript.

#### References

- Sharpe G. Consent and minors. Health Law Can 1993;13:197-207.
- 2. Hospitals Management Regulations, RRPEI c H-10, s 48.
- 3. Medical Consent of Minors Act, RSNB 1973, c M-61, s 2, 3(1), 3(2).
- 4. Arts 17, 18, CCQ.
- 5. Hospital Standards Regulations 1980, RRS 1979 Reg 331, s 55.
- 6. Infants Act, RSBC 1979, c 196, s 16(1).
- 7. Canadian Medical Association. Informed decision-making [policy summary]. Can Med Assoc J 1986;135:1208A.
- Mebane AH, Rauch HB. When do physicians request competency evaluations? Psychosomatics 1990;31:40-6.
- Katz M, Abbey S, Rydall A, Lowy F. Psychiatric consultation for competency to refuse medical treatment. Psychosomatics 1995;36:33-41.
- Appelbaum PS, Roth LH. Patients who refuse treatment in medical hospitals. JAMA 1983,250:1296-301.
- Molloy DW, Alemayehu E, Robert R. A standardized Mini Mental State Examination: its reliability compared to the traditional Mini Mental State Examination. Am J Psychiatry 1991;48:102-5.
- 12. Janofsky JS, McCarthy RJ, Folstein MF. The Hopkins Competency Assessment Test: a brief method for evaluating pa-

- tients' capacity to give informed consent. Hosp Community Psychiatry 1992;43:132-6.
- 13. Fitten LJ, Waite MS. Impact of medical hospitalization on treatment: decision making capacity in the elderly. Arch Intern Med 1990;150:1717-21.
- 14. Fitten LJ, Lusky R, Hamann C. Assessing treatment decision-making capacity in elderly nursing home residents. J Am Geriatr Soc 1990,38:1097-104.
- 15. Rutman D, Silberfeld M. A preliminary report on the discrepancy between clinical and test evaluations of competence. Can J Psychiatry 1992;37:634-9.
- 16. Freedman M, Stuss DT, Gordon M. Assessment of competency: the role of neurobehavioral deficits. Ann Intern Med 1991;115:203-9.
- 17. Kaufmann CL, Roth LH, Lidz CW, Meisel A. Informed consent and patient decisionmaking: the reasoning of law and psychiatry. Int J Law Psychiatry 1982;4:345-61.
- 18. Markson LJ, Kern DC, Annas GJ, Glantz LH. Physician assessment of patient competence. J Am Geriatr Soc 1994; 42:1074-80
- 19. Etchells EE, Darzins P, McKenny JM, Strang D, Naglie G, Silberfeld MS, et al. Reliability of a decisional aid for assessing capacity to consent to treatment [abstract]. J Gen Intern Med 1995;10(suppl):41.
- 20. Molloy DW, Silberfeld M, Darzins P, Guyatt GH, Singer PA, Rush B, et al. Measuring capacity to complete an advance directive. J Am Geriatr Soc 1996;44:660-4.

- 21. Gutheil TG, Appelbaum PS. Clinical handbook of psychiatry and the law. New York: McGraw-Hill, 1982.
- 22. Pruchno RA, Smyer MA, Rose MS, Hartman-Stein PE, Henderson-Laribee DL. Competence of long-term care residents to participate in decisions about their medical care: a brief objective assessment. Gerontologist 1995;35:622-9.
- 23. Ben-Aron MH, Hoffman BF. Patient competence to consent: a physician guide. Ont Med Rev 1989:56(4):8-12.
- 24. Hoffman BF, Srinivasan AJ. A study of competence to consent to treatment in a psychiatric hospital. Can J Psychiatry
- 25. Grossman L, Summers F. A study of the capacity of schizophrenic patients to give informed consent. Hosp Community Psychiatry 1980;31:205-206.
- 26. Bean G, Nishisato S, Rector NA, Glancy G. The psychometric properties of the competency interview schedule. Can J Psychiatry 1994;39:368-76.
- 27. Naglie G, Silberfeld M, O'Rourke K, et al. A randomized trial of a decisional aid for mental capacity assessments. J Clin Epidemiol 1993;46:221-30.
- 28. Ganzini L, Lee MA, Heintz RT, Bloom JD, Fenn DS. The effect of depression treatment on elderly patients' preferences for life-sustaining medical therapy. Am J Psychiatry 1994;151:1631-6.
- 29. Sullivan MD, Youngner SJ. Depression, competence and the right to refuse lifesaving medical treatment. Am J Psychiatry 1994;151:971-78.

### "MONOPRIL\*

(fosinopril sodium)

TABLETS, 10 and 20 mg THERAPEUTIC CLASSIFICATION
Angiotensin Converting Enzyme Inhibitor

INDICATIONS AND CLINICAL USE

The treatment of mild to moderate essential hypertension. May be used with thiazide diuretics. Use when treatment with a diuretic or a beta-blocker are con-

traindicated, were found ineffective or have been associated with unacceptable adverse effects.

unacceptante adverse effects.

Not recommended for CHF and renovascular hypertension.

When used in pregnancy during the second and third trimesters,
ACE inhibitors can cause injury or even death of the developing
fetus. When pregnancy is detected MONOPRIL should be discontinued as soon as possible.

#### CONTRAINDICATIONS

Hypersensitivity and history of angioedema related to previous ACE inhibitor therapy.

#### WARNINGS

WARNINGS
Angloedema associated with laryngeal involvement may be fatal. If laryngeal stridor or angloedema of the tongue, or glottis occurs, discontinue immediately, administer epinephrine (0.3 - 0.5 mL:1000) and carefully observe patient until swelling disappears. Swelling confined to the face and lips generally resolves without treatment; antihistamines may be used.

Patients with a history of angioedema may be at increased risk.

Hypotension: Usually occurs after first or second dose or when the dose was increased. More likely in patients who are volume depleted by diuretic therapy, detary salt restriction, dialysis, diarrhea, or womiting. Patients with severe CHF, ischemic heart or cerebrovascular disease should start therapy under close medical supervision, then followed closely for the first weeks of treatment and whenever diuretic or MONOPRIL dose is increased.

Neutropenia/Agranulocytosis: Incidence is rare. Consider periodic monitoring of white blood cell counts

#### PRECAUTIONS

Impaired Renal Function: Assess renal function before initiating therapy. Use with caution in patients with renal insufficiency, and closely monitor.

Surgery/Anesthesia: Hypotensive effects of anesthetics and analgesics may be augmented. Correct by volume expansion.

Hyperkalemia and Potassium-Sparing Diuretics: Use with cau-tion. Risk factors include renal insufficiency, diabetes mellitus, and concomitant use of agents to treat hypokalemia or other drugs associated with increases in serum potassium (e.g. heparin)

Anaphylactoid reactions during membrane exposure: Anaphylactoid reactions have been reported in patients dialysed with high-flux membranes.

Anaphylactoid reactions during desensitization: There have been isolated reports of patients experiencing sustained life threatening anaphylactoid reactions while receiving ACE inhibitors during desensitizing treatment with hymenoptera (bees, wasps) venom.

Valvular Stenosis: Patients with aortic stenosis might be at particular risk of decreased coronary perfusion when treated with

Impaired Liver Function: Hepatitis (hepatocellular and/or cholestatic), elevations of liver enzymes and/or serum bilirubin have occurred. Investigate fully any unexplained symptoms particularly during first weeks or months of treatment. Use with particular caution in patients with pre-existing liver abnormalities, and closely monitor response and metabolic effects.

Cough: Consider as part of the differential diagnosis of the cough Nursing Mothers: Do not administer to nursing mothers

Pediatric Use: Do not use in this age group.

#### DRUG INTERACTIONS

Agents Increasing Serum Potassium: Should be given cautiously only for documented hypokalemia and with frequent monitoring of serum potassium.

Agents Causing Renin Release: Antihypertensive effect of MO-NOPRIL is augmented.

Lithium: May result in increased serum lithium levels. Coadminister with caution and frequently monitor serum lithium levels. Antacids: Antacids may impair absorption of fosinopril. If con-comitant administration is indicated, dosing should be separated by two hours

Digoxin: Concomitant administration did not alter the bioavailabili-

Furosemide: Coadministration increased AUC of fosinoprilat by 26% and Cmax by 25%. Furosemide levels were decreased

Warfarin: Bioavailability of fosinoprilat or warfarin was not altered

Other: Bioavailability of fosinoprilat was not altered by coadministration with chlorthalidone, nifedipine, propranolol, hydrochlorothiazide, cimetidine, metoclopramide and propantheline

#### ADVERSE REACTIONS

The most severe adverse reactions occurring in all patients treated with MONOPRIL in clinical trials (1548 patients) were: angioedema (1 case), orthostatic hypotension (2.7%). Myocardial infarction (2 cases) and cerebrovascular accident (4 cases) occurred, possi-

by secondary to excessive hypotension in high risk patients.

Most frequent adverse experiences which occurred in 688

MONOPRIL-treated patients in placebo-controlled hypertension trials were nausea/vomiting, diarrhea, fatigue, musculoskeletal pain,
headache, dizziness and cough. Discontinuation of therapy because
of adverse events was required in 4.1% of the 688 patients.

Adverse reactions occurring in  $\geq$  1% of 1048 hypertensive patients in controlled clinical trials treated with MONOPRIL monotherapy were: orthostatic hypotension (1.4%), rash (1.0%), sexual dysfunction (1.7%), nausea/vomiting (1.4%), diarrhea (1.4%), pyrosis (1.0%), dry mouth (1.0%), fatigue (2.8%), headache (4.6%), dizziness (3.8%) and cough (4.0%).

#### DOSAGE AND ADMINISTRATION

DOSAGE AND ADMINISTRATION
Individualize dosage. Consider recent antihypertensive drug treatment, extent of blood pressure elevation and salt restriction.
The recommended initial dose of MONOPRIL is 10 mg once daily. Adjust according to blood pressure response, at intervals of at least two weeks. Usual maintenance dose is 20 mg once daily. Do not exceed a dose of 40 mg daily.
If antihypertensive effect is not satisfactorily maintained for

24 hours, consider either twice daily administration with the same total daily dose, or an increase in dose. If blood pressure is not controlled with MONOPRIL alone, a diuretic may be added.

Concomitant Diuretic Therapy: If possible, discontinue diuretic for two to three days before beginning therapy with MONOPRIL to reduce likelihood of hypotension. If not, use an initial dose of 10 mg MONOPRIL with careful medical supervision for several nours and until blood pressure has stabilized. Titrate dosage of MONOPRIL to obtain optimal response

Dosing Adjustment in Renal Impairment: With normal liver function no dosage adjustment is necessary. Initial dose is 10 mg once daily

Design Adjustment in Hepatic Impairment: With normal renal function no desage adjustment is necessary. Initial dose of MONOPRIL is 10 mg once daily. No desage adjustment is necessary in elderly hypertensives with normal renal and hepatic function.

#### AVAILABILITY

MONOPRIL 10 mg tablets are white to off-white, flat end diamond shaped, compressed tablets with a partial bisect bar engraved with BMS on one side and MONOPRIL 10 on the other.

MONOPRIL 20 mg tablets are white to off-white, oval shaped, compressed tablets engraved with BMS on one side and MONOPRIL 20 on the other.

Bottles of 100 tablets.

Full Product Monograph available upon request.



BRISTOL-MYERS SQUIBB CANADA INC 2365 Côte-de-Liesse Rd

Saint-Laurent, Quebec H4N 2M7

\*TM authorized user Bristol-Myers Squibb Canada Inc



PAAB